


s

S1367)F 18 Nut For Blade

FHRERBIR P T RS RERR
Ref.no. | Part.no&Description Ref.no. | Part.no&Description
1 H17i5% 2 Gear Box 46 H2337 7J%2Blade Guard
e S1298#625Drive Gear Metal | 47 51855042 (M EGrinder Assehbly
3 S130% A =Cover For Metal | 48 S1548ME 1B Grinder Button
4 S142tP 3R E FrSpring For Guard 49 SIS1EIEPaH3E ESpring
5 $143 M2X3+ 3L R ETScrew 50 S1495h%E PRHBGrinder Shaft
" 6 B17 ¢ 6 Washer 51 RS@E‘E%Q 28 ESpring For Collar
7 Bl6M6tREINUt 52 S15584¢ 22Grinder Wheel Holder =5
8 B10;E #R0Il Cub 53 S15285E 9L MiGrinder Collar -
9 BoMFREECap For Oil Cup 54 | S1508MEGrinder Wheel
10 | 5158 M-qXB;f’?iﬂ%ﬁﬂSTundurd Screw 55 | S156 M4X12+—F R ELELStandard Screw
1 H46 MAX30P7 A IRETStandard Screw 56 H1688#FDrive Gear X :
| e H48Z2 2 FSafety Plate 57 C152 ¢ 2.5X14FFO4Roll Pin
| g BI04 A 4R ETScrew For Plate 58 S106HEZRE Wave Washer
14 S]40ﬁ§0il Felt 59 H10%: F4A#Rotor Assembly
—15 S137E;8280iler 60 H11 60005 &Bearing
g iﬁ - S139iE/B28 8 &ESpring 61 - H12 ¢ 1081 BB £4@shaft Washer
| 17 | S138iH/BBRIE X Screw For Oiler - 62 H13% FRotor
18| H28HlskSEAZEStandard | 63 | HoZ=S@BAN Guider Washer
19 H304> 1A Guide Plate 64 S1087E T IR £ Stator Screw
20 B.ZIE-I-‘J'tQ,SXS-f-?iﬁs‘EEESTGndGrd Screw 65 H77E FStator
. T B118 M5X6.3A 7N AT Sk IRETStandard Screw | 66 Héﬁm%ﬁhﬂotor Housing -
1 g H32[EA A HBase Plate Assembly 67 51688 RIZ24AECarbon Brush Base
| 23 | H33RBase Plate 68 | S104BRICarbon Brush T
24 B1287& HiRoller Shaft 69 C160%¢fll ZECap For Carbon Brush
25 B125 M3X5H#4 2B 4Standard Screw 70 H2HI LEAIr Guider Cover
26 B]2_4£v’<‘ﬁ§mng Roller 71 G42 MAX8+EE LIRETStandard Screw
27 H34T 751848 ower Blade Holder 72 H70§ﬁ$i§EHundle Right Plate
28 ASS M4X7+$ﬁ§&!ﬁﬂsmndard Screw 73 B168[E %R Cable Press Plate
29 B127K JJi8 5 Pressure Spring For Lower Blade _74 H77# &8 Cable Spring
30 W7 M3X3+—2FELIR % Standard Screw 75 GI0 M3X10+—FHOBBIRStandard Screw
31 B129E T Roller 76 H74H FJT 5Switch 3
32 BI30EFEE Roller Collor e B161 M3X16+3 ﬁ%%lﬂﬁﬁsmndard Screw |
j 55 | S187FD4A#Lower Blade Assembly I 78 H72 MaX227 IR #Standard Screw
S 34 | B174F J)@ T thlower Blade Adjuster - 79 H69-§1‘E-Eijchndle Left Plate
35 5275 Jlower Blade . ‘ a0 G24 MAX3 298 88Nut ;
36 BI7SETHREENT 81 | A68BEECord With Plug e
; 37 B177 = 78 ower Blade Nuf ‘ 87 S17 6Mt#t == EAdditional Assembly
38 Hssﬁﬁi?ﬂﬁ:Worm Wheel Assembly ' 83 C172%$8L ock Shaft
| 39 S1324®E HWorm Wheel Shaft __84 S173#FSpanner S
40 H5 588 EWorm Wheel 85 1718 HGrease Oil
41 S131- TR 2B B Washer 86 S169/0;He80iler
42 5134%’%@1&_&055 Washer | ‘ 87 S175A7 Bk FSpanner
43 5133&%%3‘32%5:}5:»\; - =
| 4s use7 RU\BIKnife
lag :  osEEEs




	Page 1
	Page 2

